

β-Blocker and Calcium Channel Blocker Poisoning: High-Dose Insulin/Glucose Therapy

Dana Bartlett, RN, MSN, MA, CSPI

Overdoses of β-blockers and calcium channel blockers can produce significant morbidity and mortality, and conventional therapies often do not work as treatments for these poisonings. High-dose insulin/glucose therapy has been successful in reversing the cardiotoxic effects of these drugs in cases where the standard therapies have failed, and it appears to be relatively safe. Many successes have been well documented, but the clinical experience consists of case reports, the mechanisms of action are not completely understood, and guidelines for use of the therapy are empirically derived and not standardized. Regardless of these limitations, high-dose insulin/glucose therapy can be effective, it is often recommended by clinical toxicologists and poison control centers, and critical care nurses should be familiar with when and how the therapy is used. (*Critical Care Nurse*. 2016;36[2]:45-50)

High-dose insulin/glucose therapy, which is also called hyperinsulinemic/euglycemic therapy or insulin-dextrose therapy, has received considerable attention as a treatment for overdoses of β-blockers and calcium channel blockers that are refractory to conventional therapies. Clinical experience using high-dose insulin/glucose to treat cardiotoxic poisonings in humans dates to 1999,¹ and animal experiments before that time provided the theoretical background and the impetus for extension of its use to treat calcium channel blocker overdoses and then β-blocker overdoses.

Despite many articles in medical publications and 15 years of clinical experience with its use, questions remain about how high-dose insulin/glucose therapy works and when and for whom this therapy should be applied. In addition, the dosing guidelines are not standardized. However, high-dose insulin/glucose therapy is commonly used and often recommended for treating β-blocker and calcium channel blocker poisoning, and critical care nurses should be familiar with the therapy.

CE 1.0 hour, Pharma 1.0 hour

This article has been designated for CE contact hour(s). The evaluation tests your knowledge of the following objectives:

1. Identify 2 clinical indications for the use of high-dose insulin/glucose therapy
2. Identify 2 mechanisms of action of high-dose insulin/glucose therapy
3. Identify 2 common complications of high-dose insulin/glucose therapy

To complete evaluation for CE contact hour(s) for test #C162, visit www.ccnonline.org and click the "CE Articles" button. No CE test fee for AACN members. This test expires on April 1, 2019.

The American Association of Critical-Care Nurses is an accredited provider of continuing nursing education by the American Nurses Credentialing Center's Commission on Accreditation. AACN has been approved as a provider of continuing education in nursing by the State Boards of Registered Nursing of California (#01036) and Louisiana (#LSBN12).

©2016 American Association of Critical-Care Nurses doi: <http://dx.doi.org/10.4037/ccn2016370>

Table 1 Potentially toxic doses of β -blockers and calcium channel blockers

β-Blockers			Calcium channel blockers		
Drug	Dose, adult, mg	Dose, child, mg/kg	Drug	Dose, adult, mg	Dose, child, mg/kg
Acebutolol	>600	>12	Amlodipine	>10	>0.3
Atenolol	>200	>2	Diltiazem	>120 IR/chewed SR; >360 SR; >540 XR	>1
Carvedilol	>50	>0.5	Felodipine	>10	>0.3
Labetalol	>400	>20	Isradipine	>20	>0.1
Metoprolol	>450 IR; >400 SR	>2.5 IR; >5 SR	Nicardipine	>40 R /chewed SR; >60 SR	>1.25
Nadolol	>320	>2.5	Nifedipine	>30 IR/chewed SR; >120 SR	Any amount
Propranolol	>240	>4 IR; >5 SR	Nimodipine	>60	Any amount
Timolol	>30 (tablets)	Any amount	Nisoldipine	>30 mg	Any amount
			Verapamil	>120 IR/chewed SR; >480 mg SR	>2.5

Abbreviations: IR, immediate release; SR, sustained release; XR, extended release.

The terms conventional and standard therapy are defined here as atropine, calcium, cardiac pacing, glucagon, intravenous fluids, phosphodiesterase inhibitors, sympathomimetics, and vasopressors.

β -Blockers competitively block the effect of catecholamines at β -adrenergic receptors. This blockade decreases the intracellular production of cyclic adenosine monophosphate (cAMP), and this in turn reduces the amount of intracellular calcium available for cell depolarization and contraction. Calcium channel blockers act as antagonists at L-type voltage-sensitive calcium channels in the myocardium, the vascular bed, and the pancreas. Blockade of these ion channels disrupts membrane depolarization and prevents movement of calcium into the cell, which limits the release of calcium that is stored in the sarcoplasmic reticulum. For both of the drugs, disruption of calcium homeostasis causes a negative chronotropic and inotropic effect and vasodilatation. Calcium channel blocker poisoning also impairs glucose metabolism; this effect is discussed later in the article.

Author

Dana Bartlett is an information specialist at the Connecticut Poison Control Center, Farmington, Connecticut.

Corresponding author: Dana Bartlett, RN, MSN, Connecticut Poison Control Center, 253 Farmington Avenue, Farmington, CT 06023 (e-mail: dana_bartlett@msn.com).

To purchase electronic or print reprints, contact the American Association of Critical-Care Nurses, 101 Columbia, Aliso Viejo, CA 92656. Phone, (800) 899-1712 or (949) 362-2050 (ext 532); fax, (949) 362-2049; e-mail, reprints@aacn.org.

When taken in toxic doses, β -blockers can cause profound bradycardia and hypotension, and the mechanism of action of the drug prevents normal physiological compensation and limits the effectiveness of many standard therapies.² An overdose of calcium channel blockers can cause bradycardia, hypotension, and hyperglycemia, and like β -blocker poisoning, severe poisoning due to calcium channel blockers is often refractory to standard therapies.³

Note: The toxicity of β -blockers is not limited to beta-blockade. Lipid-soluble β -blockers such as propranolol can cross the blood-brain barrier and may cause seizures. Acebutolol, betaxolol, and propranolol have membrane-stabilizing effects similar to the effects of quinidine and can cause prolongation of the QRS interval. These effects of β -blocker overdose are relatively uncommon and are not discussed in this article.

The toxic doses of β -blockers and calcium channel blockers are not known. The following are evidence-based guidelines that are commonly used by US poison control centers to determine how much of a specific β -blocker or calcium channel blocker may be dangerous.^{4,5} These are guidelines only, and each case must be evaluated individually as patients may experience toxic effects at lower or higher doses (Table 1).

Regular release β -blockers and calcium channel blockers typically begin to affect blood pressure and heart rate several hours after ingestion.⁶ The onset of effects after ingestion of sustained release (SR) preparations is variable and may be delayed. A delayed onset of

effects for more than 6 hours and up to 15 hours after ingestion of SR calcium channel blockers has been reported,^{7,8} and the maximum clinical effects produced by overdose also may be delayed.^{9,10} The referral guidelines for β -blockers recommend a minimum of 6 hours of observation after ingestion of an immediate-release (IR) β -blocker and a minimum of 8 hours of observation after ingestion of an SR β -blocker.⁴ The referral guidelines for calcium channel blockers state that asymptomatic patients who have ingested an SR product are unlikely to show toxic effects 18 to 24 hours after ingestion.⁵

Mechanisms of Action of High-Dose Insulin/Glucose Therapy

The common opinion is that high-dose insulin/glucose therapy works by 3 mechanisms of action to reverse cardiotoxic poisoning.²

1. **Positive inotropy:** The positive inotropic effects of insulin have been demonstrated in many animal experiments.¹¹⁻¹⁷ These effects may be due to the effect of insulin on glucose metabolism and/or to a separate mechanism.

2. **Vasodilatation:** Insulin dilates peripheral vessels.^{18,19}

3. **Metabolic effects:** Calcium channel blocker poisoning inhibits the L-type voltage-sensitive ion channels in the pancreas, decreasing insulin release.^{14,20,21} Insulin resistance is increased, as well,^{15,20,22,23} and hyperglycemia is a common effect of calcium channel blocker poisoning. Concurrent with these effects, the hemodynamic effects of overdose “switch” the energy substrate of the myocardium from free fatty acids to glucose,^{17,23,24} but the decreased insulin release and increased insulin resistance prevent glucose utilization. High-dose insulin/glucose therapy allows myocardial glucose uptake and provides a source of glucose.

These 3 physiological effects increase blood pressure and tissue perfusion in cases of β -blocker and calcium channel blocker poisoning, presumably by (1) dilating the peripheral vasculature, (2) increasing myocardial uptake of glucose, (3) providing the heart with a source of energy, and (4) acting as a positive inotropic agent.

High-dose insulin/glucose therapy has clearly been effective for treating overdoses of β -blockers and calcium channel blockers, but why it is effective is not clear.²⁴ The positive inotropy, vasodilatation, and changes in glucose metabolism documented in the literature are from tissue and animal experiments involving calcium channel blockers or from what is known of the pharmacological and

toxicologic actions of calcium channel blockers and (to a lesser degree) β -blockers. The evidence supporting these mechanisms of action appears to be good, but how—or if—these mechanisms act as the basis of the therapeutic effects of high-dose insulin/glucose therapy has not been proven.

Clinical Experience

Treatment of severely poisoned patients with the conventional therapies often fails to work,^{3,24-26} and inotropic agents and vasopressors can increase systemic vascular resistance and myocardial oxygen demand, effects that are not beneficial in these situations.

Holger et al¹⁹ performed a retrospective review of charts for 12 patients who had cardiogenic shock after overdose of a β -blocker, a calcium channel blocker, a combination of those drugs, a tricyclic antidepressant, or multiple drugs. High-dose insulin/glucose was used as the primary therapy. No patients were given a vasopressor or glucagon, but all 12 were initially given intravenous fluid resuscitation and calcium supplementation. Eleven of the 12 survived. Unlike other studies, a standardized insulin/glucose protocol was

High-dose insulin/glucose therapy can be an effective treatment for β -blocker and calcium channel blocker overdose.

used for all of the patients. However, the small number of patients, differing severity of clinical presentation, and the multiple drugs ingested make interpretation of the results difficult.¹⁹

Shah et al²⁷ reviewed the literature from 1999 to 2010 for case reports and case series, and they located 28 cases. Most cases involved poisoning with calcium channel blockers, but several involved co-ingestants. Three of the case reports were published as abstracts and 12 were part of 2 case series by Greene et al²⁸ and Yuan and Kerns¹ that are reviewed next. All of the patients had received conventional therapy at some point: the time at which conventional therapy was applied varied considerably from case to case. The survival rate was 80% (this includes the cases published by Greene et al). Two cases in which this therapy was considered to have failed were published as abstracts, and little clinical information is available. One patient actually received a low dose of insulin, 1 to 2 units per hour; this patient survived.

Greene et al²⁸ published the results of a prospective observational study of 7 cases of calcium channel blocker

poisoning for which high-dose insulin/glucose was used. Six of the 7 survived, but the effectiveness and/or relative contribution of high-dose insulin/glucose in these cases cannot be assessed because all 7 patients had taken co-ingestants and all received other therapies such as atropine, intravenous fluids, or cardiac pacing. The authors noted that 3 of the 7 had a significant and sustained increase in blood pressure that was temporally associated with the onset of the therapy and that adverse effects were minimal and not clinically significant.²⁸

Shepherd and Klein-Schwartz²³ reviewed the literature from 1996 to 2004. They located 13 cases of calcium channel blocker overdose for which high-dose insulin/glucose was used; all but 3 had been reviewed by Shah et al.²⁷ Two of these 3 cases were published as abstracts; all 3 patients survived and all 3 received conventional therapy in addition to high-dose insulin/glucose.²³

Many case reports about the use of high-dose insulin/glucose for the treatment of β -blocker and calcium channel blocker poisoning have been published. Most report success, but failure has been recorded,²⁹ and underreporting of failures is always possible. Published reports do provide support for the use of high-dose insulin/glucose, but those reports cannot be used to make

High-dose insulin/glucose therapy is considered by many toxicologists as the treatment of choice for β -blocker and calcium channel blocker overdose.

conclusions about (1) the effectiveness of high-dose

insulin/glucose, (2) the superiority of high-dose insulin/glucose compared with conventional therapies, or (3) for whom and when high-dose insulin/glucose therapy should be used. The case reports do contain interesting and useful information. But the reports present patients with differing characteristics, a wide range of clinical presentations, co-ingestions of other potentially cardiotoxic medications, different dosing of high-dose insulin/glucose, and the use of other therapies along with high-dose insulin/glucose, so a useful interpretation of the data from these cases is quite difficult.

For obvious reasons, no clinical trials have been done to evaluate the effectiveness of high-dose insulin/glucose as a single therapy for treating severely poisoned patients. No direct comparisons of conventional therapies and high-dose insulin/glucose have been done, although animal studies suggest that high-dose insulin/glucose therapy is more effective.^{30,31} Some authors have stated that

high-dose insulin/glucose therapy should be the first treatment used for symptomatic cases of β -blocker or calcium channel blocker overdose³ and that treatment failures may be caused by delaying its use.²⁷ Others think that the proper use of insulin-dextrose therapy is as an adjunct.^{23,24,32} In a recent article, Levine et al³³ concluded that overdoses of verapamil or diltiazem can be effectively and safely managed with high doses of vasopressors, and they pointed out the relative lack of experience with (and the absence of) proven dosing and administration guidelines for high-dose insulin/glucose therapy. Olson³⁴ noted that significant evidence is lacking for the effectiveness of all the therapies used to treat calcium channel blocker overdose, and he stressed the need for attention to supportive care and the use of pharmacological interventions on a case by case basis.

Administering and Monitoring High-Dose Insulin/Glucose

Using a pharmacological intervention properly requires you to know: (1) which patients will benefit, (2) proper dosing, (3) when to start and stop the treatment, (4) adverse effects, (5) monitoring parameters, and (6) how the intervention will be affected by other drugs or therapies that are being used.

Unfortunately, none of those requirements have been conclusively established for the use of high-dose insulin/glucose therapy. Specific dosing regimens have been used, but these regimens were empirically derived and they differ slightly from each other. But regardless of the differences, the goals of each of the dosing regimens and the monitoring parameters are the same: administration of a high dose of insulin while maintaining euglycemia, and close monitoring of serum levels of glucose and potassium. Three examples of available dosing protocols are given in Table 2. These examples are not intended to be taken as definitive guidelines for administering this therapy: decisions on dosing and therapeutic goals should be individualized for each patient. If fluid overload is or may be a concern, then the 1:1 ratio of insulin to normal saline can be changed to 10:1.

The onset of action is typically seen 30 minutes or more after the infusion has started, but a clinical response has been reported within 15 minutes.^{3,36} Commonly seen adverse effects are hypoglycemia and hypokalemia, but these effects have not been clinically significant and are easily corrected.¹⁹ Glucose infusions of 10% and higher

Table 2 Dosing protocols for high-dose insulin/glucose^a

1. Give a bolus of regular insulin, 1 unit/kg. 2. If the blood glucose is <200 mg/dL, give 50 mL of 50% dextrose IV. 3. Dilute 500 units of regular insulin in 500 mL of 0.9% saline. Start the continuous infusion with this solution at 0.5-1.0 units/kg/hr. 4. Titrate the insulin infusion to maintain a systolic blood pressure \geq 100 mm Hg. The onset of effects may not be seen for at least 30 minutes after the therapy has been started. If there is no effect noticed after 30-60 minutes, increase the infusion rate. 5. At the same time, start an IV infusion of 10% dextrose. Titrate this and/or administer boluses of dextrose to maintain blood glucose between 100-200 mg/dL. 6. Measure blood glucose every 15-30 minutes during the first 4 hours of therapy until the blood glucose has stabilized between 100-200 mg/dL for 4 hours. 7. Measure serum potassium hourly initially and then measure it every 4 to 6 hours. If the serum potassium is <2.5 mEq/L, provide supplementation. 8. Monitor serum magnesium and phosphorus, as these may be decreased during therapy. 9. Monitor the blood glucose for several hours after high-dose insulin/glucose therapy has been discontinued as reactive hypoglycemia is possible. 10. The average duration of infusion has been 24-31 hours.³⁵

1. Give a fluid bolus of 20-40 mL/kg of 0.9% saline over the first hour. The goal for the rate of fluid maintenance infusion is a urine output of at least 0.5 mL/kg/hour. 2. Give supplemental calcium until the calcium level is 12 mg/dL. 3. Give 50 mL of 50% dextrose if the serum glucose is <200 mg/dL. 4. Give a bolus of regular insulin, 1 unit/kg. 5. Infuse regular insulin at 1 unit/kg/hr with an infusion of 10% dextrose at 100 mL/hr, keeping the serum glucose >100 mg/dL. 6. Increase the insulin infusion at a rate of 1 unit/kg/hr every 10-15 minutes to clinical response. The maximum infusion rate is 10 units/kg/hr. 7. Maintain the serum potassium level >3.0 mmol/L and <4.5 mmol/L.¹⁹

1. If the serum glucose is <200 mg/dL, give 50 mL of 50% dextrose (Adults). For pediatric patients, give 0.25 mg/kg of 25% dextrose. 2. If the serum potassium is <2.5 mEq/L, give 40 mEq of potassium. 3. Give a bolus of regular insulin, 1 unit/kg. 4. Put 250 units of regular insulin in 250 mL of 0.9% saline. Infuse this at 0.5 units/kg/hr. The maximum infusion rate is 1 unit/kg/hr. The clinical targets are a systolic blood pressure >100 mm Hg and a heart rate >50 beats/minute. 5. Measure the capillary glucose every 20 minutes in the first hour of therapy and hourly after that. 6. Measure serum potassium hourly, give supplemental potassium if the serum level is <2.5 mEq/L.²⁶

Abbreviation: IV, intravenous.

^a These are examples of empirically derived protocols that have been published; they are not all in agreement. There is no standardized protocol, and clinical judgment should prevail when choosing how to use high-dose insulin/glucose therapy.

can be irritating to the veins, so a central intravenous catheter may be needed.

No standardized guidelines specify the duration of therapy, and insulin/glucose has been used for as long as 96 hours.³⁷ No guidelines are available for how to taper and discontinue the infusion.^{2,3} Serum glucose levels should be monitored closely after the infusion has stopped: published reports indicate that insulin levels may remain elevated for 24 hours after high-dose insulin therapy has been stopped.^{3,34} The decision to use high-dose insulin/glucose as the primary therapy or as an adjunct must be made on a case by case basis.

Conclusion

High-dose insulin/glucose therapy has been used successfully for the treatment of β -blocker and calcium channel blocker overdoses. But documentation of why this therapy works, why it fails, and specific, well-proven guidelines for its use is not available. However, the safety profile of this treatment is good and it is commonly used and prescribed; familiarity with the use of high-dose insulin/glucose should be required knowledge for critical care nurses. CCN

Financial Disclosures
None reported.

eLetters

Now that you've read the article, create or contribute to an online discussion about this topic using eLetters. Just visit www.ccnonline.org and select the article you want to comment on. In the full-text or PDF view of the article, click "Responses" in the middle column and then "Submit a response."

dotmore

To learn more about toxicology in the critical care setting, read "Intravenous Lipids: Antidotal Therapy for Drug Overdose and Toxic Effects of Local Anesthetics" by Bartlett in *Critical Care Nurse*, October 2014;34:62-66. Available at www.ccnonline.org.

References

1. Yuan TH, Kerns WP 2nd, Tomaszewski C, Ford MD, Kline JA. Insulin-glucose as adjunctive therapy for severe calcium channel antagonist poisoning. *J Toxicol Clin Toxicol*. 1999;37(4):463-474.
2. Woodward C, Pourmand A, Mazer-Amirshahi M. High-dose insulin therapy, an evidence-based approach to beta blocker/calcium channel blocker toxicity. *Daru*. 2014;22(1):36.
3. Engebretsen KM, Kaczmarek KM, Morgan J, Holger JS. High-dose insulin therapy in beta-blocker and calcium channel blocker poisoning. *Clin Toxicol*. 2011;49(4):277-283.
4. Wax PM, Erdman AR, Chyka PA, et al. Beta-blocker ingestion: an evidence-based consensus guideline for out-of-hospital management. *Clin Toxicol*. 2005;43(3):131-146.
5. Olson KR, Erdman AR, Woolf AD, et al. Calcium channel blocker ingestion: an evidence-based consensus guideline for out-of-hospital management. *Clin Toxicol*. 2005;43(7):797-822.
6. DeRoos F. Calcium channel blockers. In: Hoffman RS, Nelson LS, Howland MA, Lewin NA, Flomenbaum NE, Goldfrank LR, eds. *Goldfrank's Toxicologic Emergencies*. 8th ed. New York, NY: McGraw-Hill; 2006:911-924.
7. Spiller HA, Meyers A, Ziemba T, Riley M. Delayed onset of cardiac arrhythmias from sustained release verapamil. *Ann Emerg Med*. 1991; 20(2):201-203.
8. Ramoska EA, Spiller HA, Winter M, Borys D. A one year evaluation of calcium channel blocker overdoses. *Ann Emerg Med*. 1993;22(2):196-200.

9. Morimoto S, Sasaki S, Kiyama M, et al. Case report. Sustained release diltiazem overdose. *J Hum Hypertens*. 1999;13(9):643-6441.
10. Lüscher TF, Noll G, Stürmer T, Huser B, Wenk M. Calcium gluconate in severe verapamil intoxication [letter]. *N Engl J Med*. 1994;330(10):718-720.
11. von Lewinski D, Bruns S, Walther S, Kögler H, Pieske B. Insulin causes $[Ca^{2+}]$ i-dependent and $[Ca^{2+}]$ i-independent positive inotropic effects in failing human myocardium. *Circulation*. 2005;111(20):2588-2595.
12. Reikerås O, Gunnes P, Sorlie D, Ekroth R, Jurde R, Mjøs OD. Haemodynamic effects of low and high doses of insulin during beta receptor blockade in dogs. *Clin Physiol*. 1985;5(5):455-467.
13. von Lewinski D, Rainer PP, Gasser R. Glucose-transporter-mediated positive inotropic effects in human myocardium of diabetic and nondiabetic patients. *Metabolism*. 2010;59(7):1020-1028.
14. Mégarbane B, Karyo S, Baud FJ. The role of insulin and glucose (hyperinsulinaemia/euglycaemia) therapy in acute calcium channel antagonist and beta-blocker poisoning. *Toxicol Rev*. 2004;23(4):215-222.
15. Kline JA, Lenova D, Williams TC, Schroeder JD, Watts JA. Myocardial metabolism during graded intraportal verapamil infusion in awake dogs. *J Cardiovasc Pharmacol*. 1996;27(5):719-726.
16. Kline JA, Raymond RM, Lenova ED, Williams TC, Watts JA. Insulin improves heart function and metabolism during non-ischemic cardiogenic shock in awake canines. *Cardiovasc Res*. 1997;34(2):289-298.
17. Kline JA, Lenova ED, Raymond RM. Beneficial myocardial metabolic effects of insulin during verapamil toxicity in anesthetized canines. *Crit Care Med*. 1995;23(7):1251-1263.
18. Clerk LH, Vincent MA, Vincent JR, Clark MG, Rattigan MS, Barrett EJ. The vasodilatory effects of insulin on resistance and terminal arterioles and their impact of muscle glucose uptake. *Diabetes Metab Res Rev*. 2004;20(1):3-12.
19. Holger JS, Stelpflug SJ, Cole JB, Harris CR, Engebretsen KM. High-dose insulin: a consecutive case series in toxin-induced cardiogenic shock. *Clin Toxicol*. 2011;49(7):653-658.
20. Kline JA, Raymond RM, Schroeder JD, Watts JA. The diabetogenic effects of acute verapamil poisoning. *Toxicol Appl Pharmacol*. 1997;145(2):357-362.
21. Ohta M, Nelson J, Nelson D, Meglasson MD, Erecińska M. Effect of Ca^{++} channel blockers on energy level and stimulated insulin secretion in isolated rat islets of Langerhans. *J Pharmacol Exp Ther*. 1993;264(1):35-40.
22. Monteiro N, Silvestre J, Gonçalves-Pereira J, Tapadinhas C, Mendes V, Póvoa P. Severe diltiazem poisoning treated with hyperinsulinaemia-euglycaemia and lipid emulsion. *Case Rep Crit Care*. 2013;2013:138959. doi:10.1155/2013/138959.
23. Shepherd G, Klein-Schwartz W. High-dose insulin therapy for calcium channel blocker overdose. *Ann Pharmacother*. 2005;39(5):923-930.
24. Lheureux PER, Zahir S, Gris M, Derrey AS, Penaloza A. Bench to bedside review: hyperinsulinaemia/euglycaemia therapy in the management of overdose of calcium channel blockers. *Crit Care*. 2006;10(3):212.
25. Page CB, Hacket LP, Isbister GK. The use of high-dose insulin-glucose euglycemia in beta-blocker overdose: a case report. *J Med Toxicol*. 2009;5(3):139-142.
26. Boyer EW, Duic PA, Evans A. Hyperinsulinemia/euglycemia therapy for calcium channel blocker poisoning. *Pediatr Emerg Care*. 2002;18(1):36-37.
27. Shah SK, Goswami SK, Babu RV, Sharma G, Daurte AG. Management of calcium channel antagonist overdose with hyperinsulinemia-euglycemia therapy: case series and review of the literature. *Case Rep Crit Care*. 2012;2012:927040.
28. Greene SL, Gawawrammana I, Wood DM, Jones AL, Dargan PI. Relative safety of hyperinsulinaemia/euglycaemia therapy in the management of calcium channel blocker overdose: a prospective observational study. *Intensive Care Med*. 2007;33(11):2019-2034.
29. Herbert J, O'Malley C, Tracey J, Dwyer R, Power M. Verapamil overdosage unresponsive to dextrose/insulin therapy [abstract]. *J Toxicol Clin Toxicol*. 2001;39(3):293-294.
30. Holger JS, Engebretsen KM, Fritzlar SJ, Patten LC, Harris CR, Flottesch TJ. Insulin versus vasopressin and epinephrine to treat beta-blocker toxicity. *Clin Toxicol*. 2007;45(4):396-401.
31. Kline JA. Insulin for calcium channel toxicity [letter]. *Ann Emerg Med*. 2014;63(1):92-93.
32. Shepherd G. Treatment of poisoning caused by beta-adrenergic and calcium channel blockers. *Am J Health Syst Pharm*. 2006;63(19):1828-1835.
33. Levine M, Curry SC, Padilla-Jones A, Ruha AM. Critical care management of verapamil and diltiazem overdose with a focus on vasopressors: a 25-year experience at a single center. *Ann Emerg Med*. 2013;62(3):252-258.
34. Olson KR. What's the best treatment for acute calcium channel blocker overdose? [letter]. *Ann Emerg Med*. 2013;62(3):259-261.
35. Birnbaum K. Insulin. In: Olson KR, Anderson IB, Clark RF, Benowitz NL, Kearney TE, Blanc, PD, Osterloh JD, eds. *Poisoning & Drug Overdose*. 5th ed. New York, NY: McGraw-Hill; 2007:461-463.
36. Rasmussen L, Husted SE, Johnson SP. Severe intoxication after an intentional overdose of amlodipine. *Acta Anaesthesiol Scand*. 2003;47(8):1038-1040.
37. Morris-Kukoski C, Biswas A, Para M. Insulin "euglycemia" therapy for accidental nifedipine overdose [abstract]. *J Toxicol Clin Toxicol*. 2000;38(5):577.